
FIGURE A

6

7

8

911

12

13

14
15
16

17

18

19

20
18

21

22
24

23

31

32

35
34

33

29

28

30

37

6

43

38

44

57

59

57

56

55

54 53
52

43

45

51 47

47

48

48

50

50

50

49

49

46
58

36

8

25

27

26

39

40

41

42

60 61

5

62

10

1

2

1

1

2

1

1

1

3

4

7

2

R0230



FIGURE A

	 1	 661075011	 Screw (M5 x 28 mm)...................................................11

	 2	 660385005	 Screw (M5 x 15 mm).....................................................4

	 3	 941120211  	 Drain Label...................................................................1

	 4	 941120205	 Battery Label................................................................1

	 5	 941002287	 Ridgid Logo Label........................................................1

	 6	 204450001	 Housing Assembly (Incl. Key Nos. 3-4 and 25-27).......1

	 7	 564161001	 Rubber Foot (Motor Bracket)........................................3

	 8	 660818002	 Screw (M6 x 16 mm, Round Hd.).................................3

	 9	 790029001	 Tie Wrap.......................................................................2

	 10	 206596001	 Motor Assembly...........................................................1

	 11	 T662311001	 Screw (M8 x 30 mm).....................................................1

	 12	 204428001	 Piston Rod Assembly...................................................1

	 13	 636604002	 Cylinder........................................................................1

	 14	 563779002	 Piston Ring...................................................................1

	 15	 642564001	 Rod Plate......................................................................1

	 16	 660385018	 Screw (M5 x 14 mm).....................................................1

	 17	 903131001	 Front Gasket.................................................................1

	 18	 636852001	 Valve Plate....................................................................2

	 19	 636854001	 Metal Gasket................................................................1

	 20	 636853001	 Valve Reed....................................................................2

	 21	 903132001	 Rear Gasket..................................................................1

	 22	 642563001	 Cylinder Cover..............................................................1

	 23	 T661969001	 Screw (M6 x 25 mm).....................................................4

	 24	 312103001	 Air Filter Assembly........................................................1

	 25	 941488196	 Data Label....................................................................1

	 26	 941120206	 Warning Label (Fr.)........................................................1

	 27	 941120204	 Warning Label (Eng./Sp.)..............................................1

	 28	 290013103	 Pressure Switch............................................................1

	 29	 635295001	 3-Way Coupler..............................................................1

	 30	 531380001	 Wire Clip.......................................................................2

	 31	 307773002	 Tube Assembly.............................................................1

	 32	 564058001	 Ring..............................................................................1

	 33	 311363001	 Check Valve..................................................................1

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 34	 564058002	 Sleeve...........................................................................1

	 35	 694110005	 Nut................................................................................1

	 36	 306735004	 Drain Valve....................................................................1

	 37	 204451001	 Tank Assembly (Incl. Key Nos. 5 and 61).....................1

	 38	 204452001	 Top Cover (Incl. Key Nos. 39-42)..................................1

	 39	 941120208	 On/Off Switch Label.....................................................1

	 40	 941120209	 Performance Label.......................................................1

	 41	 941120207	 In/Out Label..................................................................1

	 42	 941120210	 X5 Label........................................................................1

	 43	 660798009	 Screw w/Washer and Spring (M4 x 18 mm) ................6

	 44	 760271020	 On/Off Switch...............................................................1

	 45	 206553001	 Handle Assembly (Incl. Key Nos. 46 and 48-50)..........1

	 46	 564159001	 End Cap........................................................................2

	 47	 662504001	 Screw (M6 x 32 mm).....................................................4

	 48	 564160002	 Rubber Foot (B)............................................................2

	 49	 564160001	 Rubber Foot (A)............................................................2

	 50	 662547001	 Screw (M4 x 25 mm).....................................................4

	 51	 564171001	 Hose Wrap....................................................................1

	 52	 306739001	 Quick Coupler...............................................................1

	 53	 312100001	 Safety Valve..................................................................1

	 54	 635294005	 Hose Clamp..................................................................2

	 55	 563898001	 Air Hose........................................................................1

	 56	 311373001	 Manifold........................................................................1

	 57	 312099001	 Pressure Gauge............................................................2

	 58	 564303001	 O-ring...........................................................................1

	 59	 204453001	 Regulator Knob (Incl. Key No. 60)................................1

	 60	 941120097	 Regulator Knob Label...................................................1

	 61	 941002286	 18V Brushless Label.....................................................1

	 62	 639036001	 Support Plate................................................................1

		  Not Shown:
		  991000956	 Operator’s Manual (961152657)

		  3-9-17 
		  (Rev:03)

3

R0230



WIRING DIAGRAM
SCHÉMA DE CÂBLAGE / DIAGRAMA DE CABLEADO

MOTOR
MOTEUR
MOTOR

CONTACT
PLATE ASSEMBLY

ENSEMBLE DE PLAQUE DE CONTACT
CONJUNTO DE PLACA DE CONTACTO

RED
ROUGE
ROJO

RED
ROUGE
ROJO

RED
ROUGE
ROJO

BLACK
NOIR
NEGRO

BLACK
NOIR
NEGRO

BLANCO
BLANC
WHITE

INTERRUPTOR
COMMUTATEUR

SWITCH

CIRCUIT BOARD ASSEMBLY

CONJUNTO DE PLACA DE CIRCUITOS
ENSEMBLE DE CARTE DE CIRCUIT 

BLACK
NOIR
NEGRO

RED
ROUGE
ROJO

PRESSURE SWITCH
PRESSOSTAT
INTERRUPTOR DE PRESIÓN

CONTACT
PLATE ASSEMBLY

ENSEMBLE DE PLAQUE DE CONTACT
CONJUNTO DE PLACA DE CONTACTO

R2030




